

บัญชีรายการยาโรงพยาบาลบางระกำ ปีงบประมาณ 2566

ที่	ชื่อยา	กลุ่มยา	ประเภท	หมายเหตุ
1	Al-Mg + simeticone susp. 240 ml	1.1Antacids and other drugs for dyspepsia	NED	
2	Misoprostol 200 micrograms tab	1.1Antacids and other drugs for dyspepsia	NED	
3	Mixt.Carminative 180 ml	1.1Antacids and other drugs for dyspepsia	ED(ก)	
4	Simethicone 80 mg tab	1.1Antacids and other drugs for dyspepsia	ED(ก)	
5	Simethicone 40mg/0.6 ml susp	1.1Antacids and other drugs for dyspepsia	ED(ก)	
6	Domperidone 10 mg tab	1.2 Antispasmodics and altering gut motility	ED(ก)	
7	Domperidone suspension 30 ml.	1.2 Antispasmodics and altering gut motility	ED(ก)	
8	Hyoscine syrup 30 ml	1.2 Antispasmodics and altering gut motility	ED(ก)	
9	Hyoscine 20 mg/ml Injection	1.2 Antispasmodics and altering gut motility	ED(ก)	
10	Hyoscine Tablet (Blister)	1.2 Antispasmodics and altering gut motility	ED(ก)	
11	Metoclopramide 10 mg/2ml inj	1.2 Antispasmodics and altering gut motility	ED(ก)	
12	Omeprazole 20 mg capsule	1.3 Ulcer-healing and variceal bleeding	ED(ข)	
13	Omeprazole 40 mg Injection	1.3 Ulcer-healing and variceal bleeding	ED(ข)	
14	Ranitidine 150 mg tablet	1.3 Ulcer-healing and variceal bleeding	ED(ก)	
15	Ranitidine 50 mg/2ml inj	1.3 Ulcer-healing and variceal bleeding	ED(ข)	
16	ORS 7.5 g	1.4 Drugs used in acute diarrhoea	ED(ก)	
17	Charcoal, activated tab	1.4 Drugs used in acute diarrhoea	ED(ก)	
18	Bisacodyl 5 mg tablet	1.6 Laxatives	ED(ก)	
19	Lactulose 66.7 g/100 ml 120 ml	1.6 Laxatives	ED(ข)	
20	Milk Of Magnesia 60 ml	1.6 Laxatives	ED(ก)	
21	Sodium Chloride enema	1.6 Laxatives	ED(ก)	
22	Sodium phosphate enema	1.6 Laxatives	ED(ก)	
23	Hydrocortisone+Cinchocaine+Clemizole Suppo	1.7 Local preparations for anal and rectal disorders	ED(ข)	
24	Digoxin 0.25 mg Tablet	2.1 Positive inotropic drugs	ED(ก)	
25	Furosemide 20 mg/ml inj	2.2 Diuretics	ED(ก)	
26	Furosemide 40 mg tab	2.2 Diuretics	ED(ก)	
27	Furosemide500mg tab	2.2 Diuretics	ED(ก)	
28	HCTZ 25 mg tab	2.2 Diuretics	ED(ก)	
29	Spironolactone 25 mg tab	2.2 Diuretics	ED(ก)	
30	Amiodarone 200 mg tablet	2.3 Anti-arrhythmic drugs	ED(ค)	
31	Amiodarone HCL injection	2.3 Anti-arrhythmic drugs	ED(ค)	

32	Adenosine 6 mg/2 ml inj.	2.3 Anti-arrhythmic drugs	ED(ค)	
33	Propranolol 10 mg tab (Foil)	2.4 Beta-adrenoceptor blocking drugs	ED(น)	
34	Propranolol 40 mg tab (Foil)	2.4 Beta-adrenoceptor blocking drugs	ED(น)	
35	Atenolol 50 mg tab	2.4 Beta-adrenoceptor blocking drugs	ED(น)	
36	Carvedilol 25 mg tab	2.4 Beta-adrenoceptor blocking drugs	ED(ค)	
37	Carvedilol 6.25 mg tab	2.4 Beta-adrenoceptor blocking drugs	ED(ค)	
38	Metoprolol tartrate 100 mg tab	2.4 Beta-adrenoceptor blocking drugs	ED(น)	
39	Hydralazine 25 mg tab	2.5.1 Vasodilator antihypertensive drugs	ED(น)	
40	Hydralazine 50 mg tab	2.5.1 Vasodilator antihypertensive drugs	ED(น)	
41	Methyldopa 250 mg tab	2.5.2 Centrally acting antihypertensive drugs	ED(น)	
42	Prazosin 1 mg tab	2.5.3 Alpha-adrenoceptor blocking drugs	ED(ช)	
43	Captopril 25 mg tab	2.5.4 Angiotensin-converting enzyme inhibitors	ED(น)	
44	Enalapril 20 mg tab	2.5.4 Angiotensin-converting enzyme inhibitors	ED(น)	
45	Enalapril 5 mg tab	2.5.4 Angiotensin-converting enzyme inhibitors	ED(น)	
46	Losartan potassium 50 mg tab	2.5.4 Angiotensin-converting enzyme inhibitors	ED(ช)	
47	Isosorbide dinitrate 10 mg tab	2.6.1 Nitrates	ED(น)	
48	Isosorbide dinitrate 5 mg sublingual	2.6.1 Nitrates	ED(น)	
49	Amlodipine 5 mg tab	2.6.2 Calcium-channel blockers	ED(น)	
50	Nicardipine Hcl 10 mg/10 ml injection	2.6.2 Calcium-channel blockers	ED(ค)	
51	Diltiazem 30 mg tab	2.6.2 Calcium-channel blockers	ED(ช)	
52	Nifedipine 5 mg cap	2.6.2 Calcium-channel blockers	NED	
53	Verapamil 40 mg tab	2.6.2 Calcium-channel blockers	ED(น)	
54	Manidipine HCL			
55	Dopamine 250 mg/10ml inj.	2.7.1 Inotropic sympathomimetics	ED(น)	
56	Adrenaline 1 mg (Epinephrine) inj.	2.7.3 Drugs used in cardiopulmonary resuscitation	ED(น)	
57	Warfarin 1 mg tablet	2.8 Anticoagulants	ED(ค)	
58	Warfarin 2 mg tablet	2.8 Anticoagulants	ED(ค)	
59	Warfarin 3 mg tablet	2.8 Anticoagulants	ED(ค)	
60	Warfarin 5 mg tablet	2.8 Anticoagulants	ED(ค)	
61	Aspirin 300 mg tab enteric coat	2.9 Antiplatelet drugs	ED(น)	
62	Aspirin 81 mg	2.9 Antiplatelet drugs	ED(น)	
63	Clopidogrel 75 mg tablet (Plavix)	2.9 Antiplatelet drugs	ED(ง)	
64	Streptokinase	2.10 Fibrinolytic drugs	(ED น)	

65	Tranexamic acid capsule	2.11 Hemostatics	(ED (ค))	
66	Tranexamic acid sterile solution	2.11 Hemostatics	(ED (ก))	
67	Gemfibrozil 300 mg cap	2.12 Lipid-regulating drugs	ED(ก)	
68	Fenofibrate 200 mg	2.12 Lipid-regulating drugs	ED(ค)	
69	Simvastatin 20 mg tablet	2.12 Lipid-regulating drugs	ED(ก)	
70	Atovastatin 40 mg	2.12 Lipid-regulating drugs	ED(ข)	
71	Ammonia 450 ml	3 Respiratory system	ED(ก)	
72	Procaterol HCL 50 ug tablet(Meptin)	3.1.1 Adrenoceptor agonists	ED(ข)	
73	Salbutamol 0.1 mg/dose MDI	3.1.1 Adrenoceptor agonists	ED(ก)	
74	Salbutamol 0.5% solution 20 ml	3.1.1 Adrenoceptor agonists	ED(ก)	
75	Salbutamol 2 mg tab	3.1.1 Adrenoceptor agonists	ED(ก)	
76	Salbutamol 2 mg/5ml syrup 60 ml	3.1.1 Adrenoceptor agonists	ED(ก)	
77	Terbutaline 2.5 mg tab	3.1.1 Adrenoceptor agonists	ED(ก)	
78	Ipratropium+Fenoterol MDI 200 dose	3.1.2 Compound antimuscarinic bronchodilators	ED(ก)	
79	Ipratropium+Fenoterol Sol. 20 ml	3.1.2 Compound antimuscarinic bronchodilators	ED(ก)	
80	Theophylline200 mg SR tab	3.1.3 Theophylline	ED(ก)	
81	Budesonide 200 mcg/puff 200 dose	3.2 Corticosteroids	ED(ก)	
82	Fluticasone + Salmeterol (25/125) MDI	3.2 Corticosteroids	ED(ค)	
83	Fluticasone + Salmeterol (25/250) MDI	3.2 Corticosteroids	ED(ค)	
84	Montelukast 10 mg	3.3 Leukotriene receptor antagonists	ED(ค)	
85	Cetirizine HCL 10 mg tab	3.4 Antihistamines	ED(ข)	
86	CPM 10 mg/ml inj	3.4 Antihistamines	ED(ก)	
87	CPM 2 mg/5ml syrup 60 ml.	3.4 Antihistamines	ED(ก)	
88	CPM 4 mg tab	3.4 Antihistamines	ED(ก)	
89	Hydroxyzine 10 mg tab	3.4 Antihistamines	ED(ก)	
90	Dextromethophan 15 mg tab	3.6.1 Cough suppressants	ED(ก)	
91	Carbosysteine 250 mg/5 ml syrup	3.6.2 Expectorant and demulcent cough preparations	NED	
92	Glyceryl guaiacolate tab	3.6.2 Expectorant and demulcent cough preparations	ED(ก)	
93	Guaifenesin syrup	3.6.2 Expectorant and demulcent cough preparations	ED(ก)	
94	Brompheniramine+Phenylephrine Tablet	3.7 Systemic nasal decongestants	NED	
95	Brompheniramine+Phenylephrine syrup	3.7 Systemic nasal decongestants	NED	
96	Clonazepam 0.5 mg tab	4.1 Hypnotics and anxiolytics	ED(ข)	
97	Clonazepam 2 mg tab	4.1 Hypnotics and anxiolytics	ED(ข)	

98	Diazepam 10 mg Injection	4.1 Hypnotics and anxiolytics	ED(๓)	
99	Diazepam 2 mg tab	4.1 Hypnotics and anxiolytics	ED(๓)	
100	Diazepam 5 mg tab	4.1 Hypnotics and anxiolytics	ED(๓)	
101	Dipotassium Clorazepate 5 mg cap	4.1 Hypnotics and anxiolytics	ED(๗)	
102	Lorazepam 0.5 mg tab	4.1 Hypnotics and anxiolytics	ED(๓)	
103	Chlorpromazine 100 mg tablet	4.2.1 Antipsychotic drugs	ED(๓)	
104	Chlorpromazine 25 mg tab	4.2.1 Antipsychotic drugs	ED(๓)	
105	Clozapine 25 mg tab	4.2.1 Antipsychotic drugs	ED(๓)	
106	Clozapine 100 mg tab	4.2.1 Antipsychotic drugs	ED(๓)	
107	Fluphenazine 25 mg 1ml inj	4.2.1 Antipsychotic drugs	ED(๓)	
108	Flupentixol 0.5 mg + melitracen 10mg	4.2.1 Antipsychotic drugs	NED	
109	Haloperidol 2 mg tab	4.2.1 Antipsychotic drugs	ED(๓)	
110	Haloperidol 5 mg tab	4.2.1 Antipsychotic drugs	ED(๓)	
111	Haloperidol 5 mg/ml inj	4.2.1 Antipsychotic drugs	ED(๓)	
112	Haloperidol 50 mg inj	4.2.1 Antipsychotic drugs	ED(๓)	
113	Haloperidol syrup	4.2.1 Antipsychotic drugs	ED(๓)	
114	Perphenazine 4 mg tab	4.2.1 Antipsychotic drugs	ED(๓)	
115	Perphenazine 8 mg tablet	4.2.1 Antipsychotic drugs	ED(๓)	
116	Risperidone 1 mg tablet	4.2.1 Antipsychotic drugs	ED(๓)	
117	Risperidone 2 mg tablet	4.2.1 Antipsychotic drugs	ED(๓)	
118	Thioridazine 25 mg tablet	4.2.1 Antipsychotic drugs	ED(๗)	
119	Thioridazine 50 mg tablet	4.2.1 Antipsychotic drugs	ED(๗)	
120	Trifluoperazine 5 mg tab	4.2.1 Antipsychotic drugs	ED(๓)	
121	Lithium carbonate 300 mg tab	4.2.2 Antimanic drugs	ED(๓)	
122	Amitriptyline 10 mg tab	4.3 Antidepressant drugs	ED(๓)	
123	Amitriptyline 25 mg tab	4.3 Antidepressant drugs	ED(๓)	
124	Fluoxetine 20 mg tab	4.3 Antidepressant drugs	ED(๓)	
125	Nortriptyline HCL 10 mg	4.3 Antidepressant drugs	ED(๓)	
126	Nortriptyline HCL 25 mg	4.3 Antidepressant drugs	ED(๓)	
127	Sertraline 50 mg	4.3 Antidepressant drugs	ED(๗)	
128	Trazodone hydrochloride	4.3 Antidepressant drugs	ED(๓)	
129	Methylphenidate 10 mg tab	4.4. Central nervous system	ED(๓)	
130	Betahistine mesilate 6 mg tablet	4.5.2 Drug used in vestibular disorders	ED(๗)	

131	Cinnarizine 25 mg Tablet	4.5.2 Drug used in vestibular disorders	NED	
132	Dimenhydrinate 50 mg Tablet	4.5.2 Drug used in vestibular disorders	ED(น)	
133	Dimenhydrinate Injection 1 ml	4.5.2 Drug used in vestibular disorders	ED(น)	
134	Flunarizine 5 mg capsule	4.5.2 Drug used in vestibular disorders	NED	
135	Paracetamol 120 mg/5ml Syr. 60 ml	4.6 Analgesic and antipyretics	ED(น)	
136	Paracetamol 60 mg/ml drop	4.6 Analgesic and antipyretics	NED	
137	Paracetamol 325 mg tab	4.6 Analgesic and antipyretics	ED(น)	
138	Paracetamol 500 mg tab	4.6 Analgesic and antipyretics	ED(น)	
139	Fentanyl transdermal patch	4.7.1 Opioid analgesics	ED(ค)	
140	Morphine Injection	4.7.1 Opioid analgesics	ED(ค)	
141	Morphine Sulfate 20 mg cap	4.7.1 Opioid analgesics	ED(ค)	
142	Morphine 10 mg tab (IR)	4.7.1 Opioid analgesics	ED(ค)	
143	Morphine Sulfate 10 mg tab (MST)	4.7.1 Opioid analgesics	ED(ค)	
144	Pethidine 50 mg/ml inj	4.7.1 Opioid analgesics	ED(ค)	
145	Tramadol 50 mg capsule	4.7.1 Opioid analgesics	ED(ค)	
146	Tramadol injection 100 mg/2ml	4.7.1 Opioid analgesics	ED(ค)	
147	Cafeine+Ergotamine tablet	4.7.3.1 Drugs for acute migraine attack	ED(ช)	
148	Cyproheptadine 4 mg tab	4.7.3.2Drugs used in the prophylaxis of migraine	ED(ช)	
149	Carbamazepine 200 mg tab	4.8.1 Drugs usedin the control of epilepsy	ED(น)	
150	Phenobarbitone 60 mg tab	4.8.1 Drugs usedin the control of epilepsy	ED(น)	
151	Phenytoin 100 mg cap	4.8.1 Drugs usedin the control of epilepsy	ED(น)	
152	Phenytoin sod. 50 mg tab	4.8.1 Drugs usedin the control of epilepsy	ED(น)	
153	Valproate sodium 200 mg tab	4.8.1 Drugs usedin the control of epilepsy	ED(น)	
154	Valproate sodium 500 mg tab	4.8.1 Drugs usedin the control of epilepsy		
155	Valproate Sodium Solution 200 mg/ml	4.8.1 Drugs usedin the control of epilepsy	ED(น)	
156	Phenytoin sodium injection 250mg/5ml	4.8.2 Drugs used in status epileptics	ED(น)	
157	Baclofen 10 mg tab	4.9 Drugs used in movement disorders	ED(ช)	
158	Levodopa 200 mg+benserazide HCl 50 mg	4.9 Drugs used in movement disorders	ED(ช)	
159	Trihexyphenidyl 2 mg tab	4.9 Drugs used in movement disorders	ED(น)	
160	Amoxicillin400mg+Clavulanate75mg syrup	5.1.1 Penicillins	ED(ค)	
161	Amoxicillin875mg+Clavulanate125mg tab	5.1.1 Penicillins	ED(ค)	
162	Amoxycillin 250 mg	5.1.1 Penicillins	ED(น)	
163	Amoxycillin 500 mg (Foil)	5.1.1 Penicillins	ED(น)	

164	Amoxicillin dry syrup 60 ml	5.1.1 Penicillins	ED(n)	
165	Ampicillin 1 g inj	5.1.1 Penicillins	ED(n)	
166	Ampicillin 500 mg inj	5.1.1 Penicillins	ED(n)	
167	Benzathine Pen G 1.2 mu Injection	5.1.1 Penicillins	ED(n)	
168	Dicloxacillin 250 mg cap	5.1.1 Penicillins	ED(n)	
169	Dicloxacillin 62.5mg/5ml D/S	5.1.1 Penicillins	ED(n)	
170	Penicillin V 250 mg tab	5.1.1 Penicillins	ED(n)	
171	PGS 5,000,000 unit inj	5.1.1 Penicillins	ED(n)	
172	Ceftriaxone inj 1 gm inj.	5.1.2 Cephalosporins	ED(ค)	
173	Ceftazidime 1 gm sterile pwdr	5.1.2 Cephalosporins	ED(ค)	
174	Cefotaxime Na 1 gm inj.	5.1.2 Cephalosporins	ED(ค)	
175	Cefazolin 1 gm inj.	5.1.2 Cephalosporins	ED(n)	
176				
177	Doxycyclin 100 mg cap	5.1.3 Tetracyclines	ED(n)	
178	Gentamicin sulfate 80 mg/2 ml inj.	5.1.4 Aminoglycosides	ED(n)	
179	Azithromycin 250 mg cap	5.1.5 Macrolides	ED(ง)	
180	Clarithromycin 500 mg tab	5.1.5 Macrolides	ED(ง)	
181	Erythromycin dry syrup 60 ml	5.1.5 Macrolides	ED(n)	
182	Roxithromycin 150 mg tab	5.1.5 Macrolides	ED(n)	
183	Ciprofloxacin lactate 200 mg/100 ml inj.	5.1.6 Quinolones	ED(ง)	
184	Ciprofloxacin 250 mg tab	5.1.6 Quinolones	ED(ง)	
185	Norfloxacin 400 mg tab	5.1.6 Quinolones	ED(n)	
186	Ofloxacin 200 mg	5.1.6 Quinolones	ED(ช)	
187	Clindamycin 600mg/4ml inj.	5.1.7 Some other antibacterials	ED(ช)	
188	Lincomycin 300 mg/ml 10ml inj	5.1.7 Some other antibacterials	ED(ช)	
189	Metronidazole 200 mg Tablet	5.1.7 Some other antibacterials	ED(n)	
190	Metronidazole 500 mg Injection	5.1.7 Some other antibacterials	ED(n)	
191	Cotrimoxazole suspension 60 ml.	5.1.8 Sulphonamides and trimethoprim	ED(n)	
192	Cotrimoxazole Tablet	5.1.8 Sulphonamides and trimethoprim	ED(n)	
193	Ethambutol 400 mg tab	5.1.9 Antituberculous drugs	ED(n)	
194	Ethambutol 500 mg tab	5.1.9 Antituberculous drugs	ED(n)	
195	Isoniazid 100 mg tab	5.1.9 Antituberculous drugs	ED(n)	
196	Isoniazid+ Rifampicin+Pyrazinamide	5.1.9 Antituberculous drugs	ED(ช)	

197	Isoniazid+ Rifampicin (100+150)	5.1.9 Antituberculous drugs	ED(๗)	
198	Isoniazid+ Rifampicin (150+300)	5.1.9 Antituberculous drugs	ED(๗)	
199	Pyrazinamide 500 mg tab	5.1.9 Antituberculous drugs	ED(๓)	
200	Rifampicin 300 mg cap	5.1.9 Antituberculous drugs	ED(๓)	
201	Rifampicin 450 mg cap	5.1.9 Antituberculous drugs	ED(๓)	
202	Streptomycine sulfate 1 g inj	5.1.9 Antituberculous drugs	ED(๓)	
203	Dapsone 100 mg tablet	5.1.10 Antileprotic drugs	ED(๓)	
204	Amphotericin B inj	5.2 Antifungal drugs	ED(ค)	
205	Fluconazole 200 mg capsule	5.2 Antifungal drugs	ED(๓)	
206	Griseofulvin 500 mg tab	5.2 Antifungal drugs	ED(๓)	
207	Ketoconazole 200 mg tab	5.2 Antifungal drugs	ED(๓)	
208	Nystatin suspension 12 ml	5.2 Antifungal drugs	ED(๓)	
209	Acyclovir 400 mg tab	5.3.1 Non-antiretrovirals	ED(๓)	
210	Acyclovir cream 1 g	5.3.1 Non-antiretrovirals	NED	
211	Oseltamivir 30 mg cap	5.3.1 Non-antiretrovirals	ED(จ)	
212	Oseltamivir 45 mg cap	5.3.1 Non-antiretrovirals	ED(จ)	
213	Oseltamivir 75 mg cap	5.3.1 Non-antiretrovirals	ED(จ)	
214	Favipiravir 200 mg tab	5.3.1 Non-antiretrovirals	ED(ค)	
215	Molnupiravir 200 mg tab	5.3.1 Non-antiretrovirals	ED(ค)	
216	Remdesivir 100 mg inj.	5.3.1 Non-antiretrovirals	ED(ค)	
217	Abacavir 300 mg tab	5.3.2 Antiretrovirals	ED(ง)	
218	Abacavir + Lamivudine (600 + 300 mg) tab	5.3.2 Antiretrovirals	ED(ง)	
219	AZT 100 mg cap	5.3.2 Antiretrovirals	ED(๓)	
220	AZT 300 mg tab	5.3.2 Antiretrovirals	ED(๓)	
221	AZT+3TC tablet	5.3.2 Antiretrovirals	ED(๓)	
222	Efavirenz 600 mg tablet	5.3.2 Antiretrovirals	ED(๓)	
223	Lamivudin 150 mg tab	5.3.2 Antiretrovirals	ED(๓)	
224	Lamivudin 300 mg tab	5.3.2 Antiretrovirals	ED(๓)	
225	lamivudine 10 mg/ml 60 cc syr	5.3.2 Antiretrovirals	ED(๓)	
226	TDF 300 mg -3TC 300 mg -DTG 50 mg	5.3.2 Antiretrovirals	ED(จ)	
227	Dolutravit 50 mg tab	5.3.2 Antiretrovirals	ED(จ)	
228	Nevirapine 200 mg tab	5.3.2 Antiretrovirals	ED(๓)	
229	Nevirapine for oral suspension 10 mg/ml	5.3.2 Antiretrovirals	ED(๓)	

230	Rilpivirine 25 mg tab	5.3.2 Antiretrovirals	ED(¶)	
231	Tenofovir 300 mg	5.3.2 Antiretrovirals	ED(n)	
232	Tenofovir + Emtricitabine (300+200 mg)	5.3.2 Antiretrovirals	ED(n)	
233	Tenofovir + Emtricitabine + Efavirenz (300+200+600 mg)	5.3.2 Antiretrovirals	ED(n)	
234	Zidovudine syrup 10 mg/ml 60 ml	5.3.2 Antiretrovirals	ED(n)	
235	Chloroquin 250 mg tab	5.4.1 Antimalarials	ED(n)	
236	Albendazole 200 mg tab	5.5 Anthelmintics	ED(n)	
237	Albendazole 100 mg/5 ml susp	5.5 Anthelmintics	ED(n)	
238	Alcohol 70% 60 ml	5.6 Antiseptics	ED(n)	
239	Alcohol 70% 450 ml	5.6 Antiseptics	ED(n)	
240	Alcohol 95% 18 l	5.6 Antiseptics	ED(n)	
241	Chlorhexidine cream 250 ml	5.6 Antiseptics	NED	
242	Chlorhexidine scrub 4% 5l	5.6 Antiseptics	ED(n)	
243	Hydrogenperoxide 450 ml	5.6 Antiseptics	ED(n)	
244	Povidone Iodine 7.5 % scrub 450 ml	5.6 Antiseptics	ED(n)	
245	Povidone Iodine Solution 15 ml	5.6 Antiseptics	ED(n)	
246	Povidone Iodine solution 450 ml	5.6 Antiseptics	ED(n)	
247	Sod.Hypochloride 10% 5l	5.6 Antiseptics	NED	
248	Human Insulin Mix70/30 inj 3 ml	6.1.1 Insulins	ED(n)	
249	Human Insulin Mix70/30 inj 10 ml	6.1.1 Insulins	ED(n)	
250	Regular Insulin	6.1.1 Insulins	ED(n)	
251	Glipizide 5 mg	6.1.2 Oral antidiabetic drugs	ED(n)	
252	Metformin 500 mg tab	6.1.2 Oral antidiabetic drugs	ED(n)	
253	Pioglitazone HCL 15 mg tab	6.1.2 Oral antidiabetic drugs	ED(¶)	
254	Thyroxin 0.1 mg tab	6.2.1 Thyroid hormones	ED(n)	
255	Methimazole 5 mg tab	6.2.2 Antithyroid drugs	ED(n)	
256	PTU 50 mg tab	6.2.2 Antithyroid drugs	ED(n)	
257	Dexamethasone 4 mg/ml Injection	6.3 Corticosteroids	ED(n)	
258	Hydrocortisone 100 mg inj	6.3 Corticosteroids	ED(n)	
259	Prednisone 5 mg tab	6.3 Corticosteroids	ED(n)	
260	Conjugated Estrogens 0.625 mg tab	6.4.1 Female sex hormones	ED(¶)	
261	Levonorgestrel 0.75mgtab (Postinor)	6.4.1 Female sex hormones	NED	
262	Medroxyprogesterone acetate 10 mg tab(Provera)	6.4.1 Female sex hormones	ED(n)	

263	Methylergometrine 0.2 mg inj	7.1.1 Prostaglandins and oxytocics	ED(n)	
264	Oxytocin 10 u/ml	7.1.1 Prostaglandins and oxytocics	ED(n)	
265	Sulprostone 500 mcg injection(Nalador)	7.1.1 Prostaglandins and oxytocics	ED(¶)	
266	Terbutaline 0.5 mg/ml inj	7.1.2 Myometrial relaxants	ED(n)	
267	Clotrimazole Vaginal tablet 100 mg	7.2 Treatment of vaginal and vulval conditions	ED(n)	
268	Levonorgestrel150mc+Ethinylestradiol 30mcg	7.3 Contraceptives	ED(n)	
269	Levonorgestrel 0.75 mg tab (Postinor)	7.3 Contraceptives	ED(n)	
270	Medroxyprogesterone acetate 50 mg/ml inj	7.3 Contraceptives	ED(n)	
271	Doxazosin mesilate 2 mg	7.4.1 Drugs for benign prostatic hyperplasia	ED(¶)	
272	Folic acid 5 mg tab	9.1.2 Drugs used in hypoplastic,	ED(n)	
273	10% D/5/N/2 1000 ml	9.2 Fluids and electrolytes	ED(n)	
274	D/5/N/2 1000 ml	9.2 Fluids and electrolytes	ED(n)	
275	D/5/N/2 500ml	9.2 Fluids and electrolytes	ED(n)	
276	D/5/N/3 500 ml	9.2 Fluids and electrolytes	ED(n)	
277	D/5/N/5 500 ml	9.2 Fluids and electrolytes	ED(n)	
278	D/5/S 1000 ml	9.2 Fluids and electrolytes	ED(n)	
279	D/5/S 500ml	9.2 Fluids and electrolytes	ED(n)	
280	D/5/W 1000 l	9.2 Fluids and electrolytes	ED(n)	
281	D/5/W 100ml	9.2 Fluids and electrolytes	ED(n)	
282	D/5/W 500ml	9.2 Fluids and electrolytes	ED(n)	
283	Dextran 40 inj 500 ml	9.2 Fluids and electrolytes	NED	
284	Glucose 50% 50 ml	9.2 Fluids and electrolytes	ED(n)	
285	Gelofusine ® (Plasma substitute)	9.2 Fluids and electrolytes	NED	
286	NSS 0.9 % 1000ml	9.2 Fluids and electrolytes	ED(n)	
287	NSS 0.9 % 500ml	9.2 Fluids and electrolytes	ED(n)	
288	NSS 0.9 % 100ml	9.2 Fluids and electrolytes	ED(n)	
289	NaCl 300 mg tab	9.2 Fluids and electrolytes	ED(n)	
290	Ringer lactate 1000 ml	9.2 Fluids and electrolytes	ED(n)	
291	Sod.bicarbonate 7.5 % 50 ml inj	9.2 Fluids and electrolytes	ED(n)	
292	Sod. Bicarbonate	9.2 Fluids and electrolytes	ED(n)	
293	Potassium chloride 20 mEq inj.	9.2 Fluids and electrolytes	ED(n)	
294	Water For Injection 10 ml	9.2 Fluids and electrolytes	ED(n)	
295	Water For Injection 1000 ml(G)	9.2 Fluids and electrolytes	ED(n)	

296	Water For Injection 5 ml	9.2 Fluids and electrolytes	ED(n)	
297	MTV syrup 60 ml	9.3 Vitamins	ED(n)	
298	MTV tablet	9.3 Vitamins	ED(n)	
299	Vitamin B complex Tablet	9.3 Vitamins	ED(n)	
300	Vitamin Bcomplex Injection	9.3 Vitamins	ED(๗)	
301	Vitamin B 1-6-12 tab	9.3 Vitamins	NED	
302	Vitamin B-6 50 mg tablet	9.3 Vitamins	ED(n)	
303	Vitamin C 100 mg Tablet	9.3 Vitamins	ED(n)	
304	Vitamin K 10mg/ml inj	9.3 Vitamins	ED(n)	
305	Vitamin K1 1mg/0.5ml inj	9.3 Vitamins	ED(n)	
306	Obimin-AZ (Vit A,D,E,C,B1,B2,B6,B12, Zinc	9.3 Vitamins	NED	
307	Nicotinamide,Folic,Ferrous,Calcium,Iodine			
308	Calcium Carbonate 1 gm Tablet	9.5 Minerals	ED(n)	
309	Calcium gluconate 100 mg/ml 10 ml	9.5 Minerals	ED(n)	
310	FBC	9.5 Minerals	NED	
311	Ferrous sulfate 50 mg/0.6 ml drop	9.5 Minerals	ED(n)	
312	Magnesium sulfate 10% 10 ml inj	9.5 Minerals	ED(n)	
313	Magnesium sulfate 50% 2 ml inj	9.5 Minerals	ED(n)	
314	Magnesium sulfate oral solution (Hosp)	9.5 Minerals	ED(n)	
315	Potassium Phosphate oral solution (Hosp)	9.5 Minerals	ED(๗)	
316	Methylsalicylate balm	10 Musculoskeletal and joint diseases	ED(n)	
317	Diclofenac 25 mg tab	10.1.1 Non-steroidal anti-inflammatory drugs	ED(n)	
318	Diclofenac 75 mg 3 ml inj.	10.1.1 Non-steroidal anti-inflammatory drugs	ED(n)	
319	Diclofenac gel 30 g	10.1.1 Non-steroidal anti-inflammatory drugs	NED	
320	Ibuprofen 200 mg tab	10.1.1 Non-steroidal anti-inflammatory drugs	ED(n)	
321	Ibuprofen 400 mg tab	10.1.1 Non-steroidal anti-inflammatory drugs	ED(n)	
322	Ibuprofen suspension 60 ml	10.1.1 Non-steroidal anti-inflammatory drugs	ED(n)	
323	Mefenamic acid 500 mg cap	10.1.1 Non-steroidal anti-inflammatory drugs	NED	
324	Meloxicam 7.5 mg tab	10.1.1 Non-steroidal anti-inflammatory drugs	NED	
325	Allopurinol 100 mg tab	10.1.3 Drugs for treatment of gout and hyperuricae	ED(n)	
326	Colchicine 0.6 mg tab (foil)	10.1.3 Drugs for treatment of gout and hyperuricae	ED(n)	
327	Orphenadine + Paracetamol Tab	10.2.2 Akeletal muscle relaxants	NED	
328	Boric acid 3 % 150 ml	11.1.1 Antibacterials and eye wash solution	ED(n)	

329	Polymyxin B + Neomycin Eye Drop 5 ml	11.1.1 Antibacterials and eye wash solution	ED(๗)	
330	Desmopressin acetate + chlorbutanol (Minirin)	11.1.1 Antibacterials and eye wash solution	NED	
331	Tetracycline HCL eye ointment(Minirin)	11.1.1 Antibacterials and eye wash solution	ED(n)	
332	Dexamethasone+Neomycin 4ml EyeDrop	11.1.2 Antibacterials with corticosteroids	ED(๓)	
333	Antazoline+Tetrahydrozoline EyeDrop5ml	11.2 Crticosteroids and other anti-inflammatory pr	ED(n)	
334	Acetazolamide 250 mg tab	11.4 Drugs for treatment of glaucoma	ED(n)	
335	Pilocarpine 2% eye drop	11.4 Drugs for treatment of glaucoma	ED(n)	
336	Timolol0.50%eye drop	11.4 Drugs for treatment of glaucoma	ED(n)	
337	Tetracaine HCL eye drop	11.5 Local anaesthetics	ED(n)	
338	Chloramphenicol ear drop 1% 10ml	12.1 Drugs acting on the ear	ED(n)	
339	Budesonide nasal spray	12.2.1 Drug used in nasal allergy	ED(๗)	
340	Silver Sulfadiazine cream 25 g	13.1.1 Antibacterial preparations	ED(n)	
341	Mupirocin ointment	13.1.1 Antibacterial preparations	ED(๗)	
342	Clotrimazole cream	13.1.2 Antifungal preparations	ED(n)	
343	Whitfield ointment 15 g	13.1.2 Antifungal preparations	ED(n)	
344	Benzylbenzoate 25% emulsion 60 ml	13.1.3 Parasitocidal preparations	ED(n)	
345	Zine oxide paste	13.2 Emollient and barrier preparation	ED(n)	
346	Urea cream	13.2 Emollient and barrier preparation	ED(n)	
347	Calamine+ Zince oxide lotion 60 ml	13.3 Topical antipruritics	ED(n)	
348	Betamethasone 0.1% cream 5 g	13.4 Topical corticosteroids	ED(n)	
349	Clobetasol propionate cream	13.4 Topical corticosteroids	ED(n)	
350	Triamcinolone 0.02% cream	13.4 Topical corticosteroids	ED(n)	
351	Triamcinolone 0.1% cream	13.4 Topical corticosteroids	ED(n)	
352	Triamcinolone lotion 0.1 %	13.4 Topical corticosteroids	ED(n)	
353	Triamcinolone oral paste 1 g	13.4 Topical corticosteroids	NED	
354	5%LCD in 0.02%TA cream	13.5 Other preparations for psoriasis	ED(n)	
355	Salicyliac+Lactic+Polidocanol 10ml	13.6 Preparations for warts and calluses	ED(๗)	
356	100% Trichloro acetic acid Solution	13.6 Preparations for warts and calluses	ED(n)	
357	BCG Vaccine	14 Immunological products and vaccines	ED(n)	
358	dT Vaccine	14 Immunological products and vaccines	ED(n)	
359	DTP Vaccine	14 Immunological products and vaccines	ED(n)	
360	DTP-HB Vaccine	14 Immunological products and vaccines	ED(n)	
361	ERIG 1000 iu inj	14 Immunological products and vaccines	ED(n)	

362	Hepatitis B immunoglobulin	14 Immunological products and vaccines	ED(ค)	
363	Hepatitis B Vaccine 1 ml	14 Immunological products and vaccines	ED(ก)	
364	Human Papillomavirus Vaccine	14 Immunological products and vaccines	ED(จ)	
365	Inactivated polio vaccine (IPV)	14 Immunological products and vaccines	ED(ก)	
366	Influenza vaccine 0.5 ml/dose(4DS/VIA)	14 Immunological products and vaccines	NED	
367	Influenza vaccine 0.5ml/ds(1 DS/VIA)	14 Immunological products and vaccines	NED	
368	Japanese encephalitis vaccine, live attenuated	14 Immunological products and vaccines	ED(ก)	
369	Measles-Mumps-Rubella vaccine (MMR)	14 Immunological products and vaccines	ED(ก)	
370	Poliomyelitis vaccine, live attenuated (OPV)	14 Immunological products and vaccines	ED(ก)	
371	Rabies Vaccine 0.5 ml	14 Immunological products and vaccines	ED(ก)	
372	Tetanus Antitoxin 1500 IU	14 Immunological products and vaccines	ED(ก)	
373	Tetanus Toxoid 0.5 ml	14 Immunological products and vaccines	ED(ก)	
374	Lidocain jelly 30 g	15.2 Local aneesthesia	ED(ก)	
375	Lidocaine 2% 50 ml inj	15.2 Local aneesthesia	ED(ก)	
376	Lidocaine hydrochloride spray	15.2 Local aneesthesia	ED(ก)	
377	Lidocaine 2% + Epinephrine 50 ml	15.2 Local aneesthesia	ED(ก)	
378	Acetylcysteine 200 mg powder	16 Antidote	NED	
379	Acetylcysteine 300 mg/ml	16 Antidote	ED(ก)	
380	Activated charcoal powder 50 g	16 Antidote	ED(ก)	
381	Atropine sulfate 0.6 mg/ml inj	16 Antidote	ED(ก)	
382	Naloxone 0.4 mg/ml inj	16 Antidote	ED(ก)	
383	Pralidoxime injection	16 Antidote	ED(ก)	
384	เซรุ่มแก้พิษงูเห่า 10 มล	16 Antidote	ED(ก)	
385	เซรุ่มแก้พิษงูเขียวหางไหม้ 10 มล	16 Antidote	ED(ก)	
386	Methotrexate 2.5 mg tab	Miscellaneous	ED(ค)	
387	Tamoxifen 20 mg tab	Miscellaneous	ED(ก)	
388	กระเทียมแคปซูล(NED)	สมุนไพร	ส(NED)	
389	ขมิ้นชันแคปซูล	สมุนไพร	ส(ED)	
390	เจลว่านหางจระเข้ 30 g	สมุนไพร	ส(ED)	
391	ชาขงรางจืด (10ซอง)	สมุนไพร	ส(ED)	
392	ชาขงหญ้าดอกขาว (10ซอง)	สมุนไพร	ส(ED)	
393	ชูดอบตัว	สมุนไพร	ส(NED)	
394	เถาวัลย์เปรียงแคปซูลกระป๋อง	สมุนไพร	ส(ED)	

395	เพชรสังฆาตแคปซูลกระป๋อง	สมุนไพร	ส(NED)	
396	ฟ้าทะลายโจร แคปซูล	สมุนไพร	ส(ED)	
397	มะแว้ง (ซอง)	สมุนไพร	ส(ED)	
398	ยาแก้ไอผสมมะขามป้อม (ED)	สมุนไพร	ส(ED)	
399	ยาชุมเห็ดเทศ(ED)	สมุนไพร	ส(ED)	
400	ยาธรณีสังฆาต (ED)	สมุนไพร	ส(ED)	
401	ยาสหัสธารา (ED)	สมุนไพร	ส(ED)	
402	ลูกประคบ	สมุนไพร	ส(NED)	
403	ยาหอมทิฟโอสถ	สมุนไพร	ส(ED)	
404	ยาหอมแก้ลมวิงเวียน	สมุนไพร	ส(ED)	
405	ยาธาตุดอบเชย	สมุนไพร	ส(ED)	
406	ยาประสะกานพลู	สมุนไพร	ส(ED)	
407	ยาธาตุนคร	สมุนไพร	ส(ED)	
408	ยาไฟประลัยกัลป์	สมุนไพร	ส(ED)	
409	ยาเลือดงาม	สมุนไพร	ส(ED)	
410	ยาจันทร์ลีลา	สมุนไพร	ส(ED)	
411	ยาแก้ลมอัมพฤกษ์	สมุนไพร	ส(ED)	
412	ยาตรีพิกัต	สมุนไพร	ส(ED)	
413	ยาเบญจกูล	สมุนไพร	ส(ED)	
414	ยาชิง	สมุนไพร	ส(ED)	
415	ยามะขามแขก	สมุนไพร	ส(ED)	
416	ยาไพล	สมุนไพร	ส(ED)	
417	ยาหญ้าหนวดแมว	สมุนไพร	ส(ED)	
418	ยามะระขึ้นก	สมุนไพร	ส(ED)	
419	ยาหญ้าปักกิ่ง	สมุนไพร	ส(ED)	

ED	387	รายการ
NED	32	รายการ
รวม	419	รายการ